




 

 

 
 

 

La Contenta 
Wastewater System Master Plan 

 

January 2018 

 

 

 

 

 

Prepared under the responsible charge of 

Kevin A. Kennedy, P.E. 
Registration No. C61206 

 

 
10850 Gold Center Drive, Suite 350 
Rancho Cordova, California 95670 

 

1/22/2018 





La Contenta Wastewater Master Plan 

i 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

Table of Contents 
Executive Summary .......................................................................................................................................................... ES-1 
Section 1: Introduction ..................................................................................................................................................  1 
[...]
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

3.1.2: Huckleberry Lift Station 
HLS is located within a residential area adjacent to the previous site of the wastewater treatment 
plant and Cosgrove Creek on Huckleberry Lane. The station is equipped with a biofilter for odor 
control.  

All wastewater within the LCWWS is pumped from the HLS wet well through a 12‐inch diameter, 
11,000‐ft forcemain to the LCWWTF. The HLS has three3, 88 horsepower (HP) Flygt Model No. CP-
3300-462 non‐clog centrifugal submersible pumps and a 200 KW emergency standby power 
generator capable of powering any two of the three pumps.  Figure 8 shows the system and 
cumulative pump curves developed by CCWD.  As indicated, with one and two pumps out of service, 
the pumping capacities are estimated to be about 1,300 gpm (1.9 MGD) and 870 gpm (1.3 MGD), 
respectively. 

The HLS wet well is relatively small and pumping up the hill to the LCWWTF is reportedly an 
operational challenge.  The pumps cycle on and off frequently and deliver influent flows in pulses to 
the LCWWTF, which is problematic for many of the unit processes (i.e., screening, aeration, 
clarification, filtration and disinfection).  As indicated in Figure 8, approximately 53 to 58 percent of 
the total dynamic head is static lift, leaving little operating flexibility for the variable speed drives to 
vary flows.  According to the record drawings, the lead pump is set to turn on when the water depth 
reaches 574.47, which equates to a wet well volume of 6,440 gallons, and turn off if the wet well 
water depth is drawn down to elevation of 571.47, which equates to a remaining volume of 3,220 
gallons.  A pump is estimated to operate a minimum of about 4 minutes to draw the wet well down 
based on these set points and no flow entering the wet well.  However, if one pump is inadequate to 
keep up with influent flows, a second pump will be brought into service once the wet well water 
level reaches elevation 574.97, which equates to a volume of 6,980 gallons.  The difference between 
pump starts and stops equate to a 3,760-gallon wet well operating volume.  With two pumps in 
service, it is estimated that this wet well volume will require a little less than 3 minutes to be drawn 
down with no flow entering the wet well. Status and remote control of the lift station are available 
to CCWD staff via a SCADA system with alarms indicating wet well levels, pump failures, and power 
and generator status. 

Figure 9 shows the boundaries of the FEMA Floodzones near the HLS.  As shown, the HLS is located 
adjacent to Cosgrove Creek and within the FEMA Floodzone (Calaveras County, 2009). 

 

                                                             
3 Two of the three pumps are equipped with variable frequency drives (VFDs). 



La Contenta Wastewater Master Plan 

20 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

 
Figure 8.  Huckleberry Lift Station System and Pump Curves 
 
  

0

50

100

150

200

250

300

350

400

0 500 1000 1500 2000 2500

Di
sc

ha
rg

e 
He

ad
 [f

t.]

Flowrate [gpm]

Pump Curve (Lead)

Pump Curve (Lead and Lag)

TDH between Huckleberry Lift Station and Headworks at LCWWTF (Maximum)

TDH between Huckleberry Lift Station and Headworks at LCWWTF (Minimum)

1,300870



La Contenta Wastewater Master Plan 

21 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

 
Figure 9.  Huckleberry Lift Station Flood Zones 

  



La Contenta Wastewater Master Plan 

22 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

3.2: Wastewater Treatment Facility 
The LCWWTF was originally built in 1991 and currently consists of a headworks, activated sludge 
process, tertiary filtration, ultra-violet light (UV) disinfection, sludge storage lagoon and belt filter 
press.  As previously described, the LCWWTF is permitted to operate under the SWRCB General 
Waste Discharge Requirements for Landscape Irrigation Uses of Recycled Water (Water Quality 
Order No. 2009-0006-DWQ).  According to the April 9, 2013 Report of Waste Discharge, the 
LCWWTF has a rated ADWF capacity of 0.2 MGD.  

A summary of existing unit treatment processes, criteria governing the unit’s capacity, and current 
loading conditions is presented in Table 10.  A site plan and process flow schematic of the LCWWTF 
are shown in Figure 10 and Figure 11, respectively. 

3.2.1: Influent Screening 
Raw wastewater influent to the LCWWTF is continuously screened to remove material, grit, debris, 
floatable material, etc. that might otherwise damage or promote solids deposition in downstream 
processes and/or equipment.  Screening facilities are located under the breezeway of the operation 
building and consist of the following: 

• 12-inch Parkson Aqua Guard mechanical screen with 15 mm (5/8-inch) clear openings; 
direct discharge of screenings into a wheelbarrow.  Typically, this screen is in operation. 

• Fixed bar rack manually cleaned bar screen with ½-inch clear openings, in an 18-inch 
bypass channel that serves as backup to the mechanical screen. 

• 18- to 24-inch screening channel width, 18-inch maximum water depth, with 12-inch inlet 
and outlet piping. 

• Configured for future expansion (i.e., second channel to serve second treatment train). 

The screen was originally thought to have a rated design capacity of 4 MGD.  However, channel 
design and screen operations limitations are noted as follows: 

1. Channel inlet and outlet configuration limit the screen capacity to well below the reported 4 
MGD capacity  

2. Operations staff report that a significant amount of material pass through the relatively 
large/coarse screen openings. 

3. Operations staff report that screenings that accumulate in the wheelbarrow are wet, 
odorous, include organic material, and are a nuisance to handle. 

4. Recent discussions between the manufacturer (Parkson) and CCWD staff on December 1, 
2016 indicate that the screen brushes may not operate properly, which is critical for this 
particular screen type and model. Parkson to send local representative to the site to view 
the screen, make sure the brushes are installed and operating correctly, and provide follow 
up training, if needed.  

 



La Contenta Wastewater Master Plan 

23 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

Table 10.  Unit Processes, Governing Criteria and Operating Conditions 

 

Facility and/or Unit Process Units Current At Capacity % Loaded MGD
Pumping capacity with largest unit out of 
service

3, 88 HP Flygt CP‐3300 462 submersible 
pumps, two variable and 1 constant speed 
pumps. Wet well volume between 3,220 and 
6,980 gallons

653 1,300 50.0 1.9 (PWWF) Based on January 10, 2017 PWWF operating data

Wet well volume, no more than 10 pump 
starts/hour

Wet well volume between 3,220 and 6,980 
gallons. Approximately 1,074 gallons/foot of 
wet well depth

7 starts/hr 10 starts/hr 70 1.3 (PWWF) Current operating conditions based on La Contenta Master 
Plan (February 2003); At Capacity flow based on March 3, 
2016 Engineering Committee Presentation

Headworks (Rotary Barscreen)
Mechanically cleaned barscreen 
w/direct discharge into 
wheelbarrow

1 MGD 5/8-inch Parkson AquaGuard mechanically 
cleaned barscreen; 1/2-inch manually cleaned 
bar screen

652 694 94 4.0 Rated / 1.0 
Actual 

(PWWF)

Based on January 10, 2017 PWWF operating data. Requires 
new brushes

Fixed bar rack (bypass 
channel)

1/2-inch manually cleaned bar screen 
(bypass)

na na na na Serves as backup to mechanically cleaned screen in 18-inch 
bypass channel

Parkson BiolacTM Hydraulic Retention Time, ADWF. 24 to 
48 hours recommended

500,000 gallon aeration basin 97 174 56 0.3

Parkson BiolacTM Integral 
Clarifier

Surface Overflow Rate, ADWF 100,000 gallon integral clarifier 97 139 70 0.2 1,000 gpd/sf per Parkson, District staff indicate lower 
capacity

Maximum Hydraulic Loading Rate 
(5 gpm/sf) with one unit out of service 
(assumed to be equivalent to Maximum 
Day Conditions)

5 units, each unit 50 sf, continuous backwash 
sand filters

305 1,000 31 1.4 Maximum day or peak wet weather flow

Capacity with 1 module in standby and 
55% UVT. Per Checkpoint Bioassay 
Results (May 2012)

4 Trojan UV3000 Plus banks - 4 modules per 
bank, 6 lamps per module

97 465 21 0.7

Capacity with all but 1 bank in standby 
mode and 65% UVT. Per Checkpoint 
Bioassay Results (May 2012)

4 Trojan UV3000 Plus banks - 4 modules per 
bank, 6 lamps per module

549 889 62 1.3

49 acre-ft storage capacity (w/2 ft freeboard)
172 acre-ft storage capacity (w/2 ft freeboard)

Effluent disposal at agronomic rates 197 acre-ft per year, average conditions and 
233 AFY, 100-yr conditions

233 AFY 233 AFY 100 0.20 Limits overall capacity of wastewater system. ADWF to be 
determined by the total flow for the months of July through 
September, inclusive, divided by 92 days in accordance 
with the current order (R5-2013-0133)

Hydraulic Retention Time, maximum 
month

125,000 gallon lagoon, 4 to 10 ft depth. 
Holiday weekend storage (4-day). Assumed 
1 % TS

3,903 > 4 days 0.1 > Buildout May require replacement as routine part of Repair and 
replacement

Feed Rate, gpm/meter and operating 
schedule

2 meter Ashbrook Simon Hartley belt filter 
press; 50 gpm/meter 100 gpm maximum, 
2,080 hours/yr operation maximum

134 2,080 hr/yr operation 6 > Buildout May require replacement as routine part of Repair and 
replacement

Based on water balance results reported in Table 3 of the 
April 9, 2013 Report of Waste Discharge

195 acre-ft 88

Notes
Operating Conditions, gpm Rated Capacity

0.23

Reflects capacity described in Checkpoint Bioassay Results 
for the Trojan UV3000PLUSTM Systems at the La Contenta 
and Copper Cove WRPS  (May 2012)

221 acre-ftAdequate storage to accommodate 
100-yr levels of annual precipitation

Governing Criterion or 
Criteria

Belt Filter Press

Sludge Storage Lagoon

Effluent Disposal 
(La Contenta Golf Course)

UV Disinfection

Tertiary Filters 
(Parkson DynaSand)

Lower Effluent Storage Pond
Upper Effluent Storage Pond

Huckleberry (Main) Lift Station

Aeration Basin



La Contenta Wastewater Master Plan 

24 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

THIS PAGE INTENTIONALLY BLANK 



La Contenta Wastewater Master Plan 

25 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

 
Figure 10.  La Contenta Wastewater Treatment Plant Site Plan 



La Contenta Wastewater Master Plan 

26 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

 
Figure 11.  La Contenta Wastewater Treatment Plant Process Flow Schematic 



La Contenta Wastewater Master Plan 

27 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

3.2.2: Activated Sludge Process 
Biological conversion of wastewater organics (i.e., BOD5 and ammonia) at the LCWWTF is 
accomplished in the activated sludge treatment process.  Process components include a 500,000-
gallon concrete lined activated sludge aeration basin with aeration air blowers, aeration diffuser 
system, integral clarifier compartment within the aeration basin, and an airlift return activated 
sludge (RAS) and waste activated sludge(WAS) pumping system.  Process design and structure 
configurations are part of the proprietary BiolacTM treatment system supplied by the Parkson 
Corporation. 

The LCWWTF activated sludge process is designed to operate in the extended aeration activated 
sludge process mode.  Key design characteristics of the BiolacTM system are described below: 

• Concrete lined aeration basin, volume of 500,000 gallons, providing a hydraulic detention 
time of between 24 and 48 hours under ADWF conditions.  Based on this criterion alone, the 
rated ADWF could be 0.25 to 0.5 MGD.  Recent discussions with Parkson indicate that the 
rated ADWF capacity could be equivalent to Phase 1 development projections or 0.26 MGD. 

• Three 592 cubic feet per minute (cfm) positive displacement air blowers with 25 HP 
constant speed motors, any two of which provide sufficient aeration and mixing within the 
aeration basin. 

• An air distribution system consisting of 7 floating aeration chains, each with 6 sub-
assemblies.  Each sub-assembly currently has 3 diffuser tubes for a total of 126 fine bubble 
diffusers.  Parkson indicated that additional aeration capacity and modes of operation are 
available to improve performance and/or capacity. 

• Rectangular, lateral-flow integral clarifier integral within the aeration basin structure with 
floating inlet baffle (curtail), 1,000 square foot quiescent settling zone, and 40 foot long 
surface effluent launder. 

• Airlift RAS and WAS pumping system. 

Identified or reported operational concerns, control deficiencies, etc. are described below: 

1. Repair of aeration distribution piping, hoses, and diffusers is more frequent than desired 
and is a safety risk involving taking a boat in the aeration basin while in operation. 

2. The curtain baffle between the aeration basin and the integral clarifier has required 
repair, which cannot be accomplished easily without taking the aeration basin out of 
service. 

3. No effective means of controlling the RAS and WAS pumping rate is provided other than 
the valve adjustment of the air flow to the pump, which in turn affects air flow balance 
amongst diffusers.   

4. Flow meters are not provided for either the RAS or WAS systems which would allow 
operators to more accurately monitor and adjustment to optimize process performance. 

5. LCWWTF standby power generator apparently can only run one aeration blower, which 
can reportedly accommodate flows of about 0.2 to 0.25 MGD. 



La Contenta Wastewater Master Plan 

28 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

3.2.3: Tertiary Filtration 
As described in Table 10, the LCWWTF includes five Parkson Dynasand continuously backwash 
sand filters (50 square foot per filter cells; 250 square foot total).  The filters are provided to reduce 
secondary effluent TSS concentrations and turbidities to accommodate UV disinfection and comply 
with Title 22 regulatory requirements.   

Alum and polymer chemical feed systems are provided to enhance filter removal of particulates if 
needed for regulatory compliance.  Each system consists of a 400-gallon tank with propeller mixer 
and two diaphragm pumps.  Either or both chemicals can be applied through injector ports 
upstream of an in-line static mixer in the secondary effluent pipeline ahead of the filter distribution 
manifold.  Chemical feed rate is set manually.   

Filter average hydraulic and solids loadings to date have been sufficiently low such that chemical 
addition has not typically been necessary to enable downstream disinfection effectiveness.   

3.2.4: Disinfection System 
Filtered effluent is subjected to UV disinfection by a Trojan 3000 Plus UV light open channel 
disinfection system.  The system was installed in 2009 and consists of 3‐duty/1‐standby banks with 
4‐modules per bank and 6‐lamps per module (24‐lamps per bank and 96 lamps total).  The UV 
system was validation tested in November 2012. 

3.2.5: Chlorine Contact Basin (Currently Out of Service) 
Prior to installation of UV disinfection, disinfection was achieved through the addition of 
hypochlorite and detention in a chlorine contact basin.  The chlorine contact basin, which is 
currently out of service, is 20,850 gallons.  The basin has 3 channels, each 4-foot wide, 160-foot long 
and 4.5- foot deep.  The basin is located about 12 feet southeast of the tertiary filters.  

3.3: Treated Effluent Storage and Beneficial Reuse/Disposal 
The following are descriptions of existing treated effluent storage and beneficial reuse/disposal 
components within the LCWWS.  The rated capacities of these facilities were also assessed in 
Table 10.  

3.3.1: Treated Effluent Storage Ponds 
The LCWWS has two treated effluent storage ponds, the Lower Effluent Storage Pond (LESP) and 
Upper Emergency Storage Pond (UESP).  The LESP has a capacity of 172 acre-foot (ac‐ft) (with 2 ft 
freeboard) for storage of treated effluent / recycled water through the wet months.  During the dry 
months, recycled water is conveyed to the La Contenta Golf Course for irrigation during the 
subsequent spring, summer and fall months.   

The UESP is located adjacent to the LCWWTF and has a capacity of 49 ac‐ft (at 2‐ft freeboard) and is 
used for emergency storage for peak flows or when treated effluent quality does not meet Title 22 
recycled water standards.  Treated effluent stored in the UESP is not discharged to the LESP; all 
wastewater is returned to the headworks and subsequently retreated. 

3.3.2: La Contenta Golf Course 
Recycled water stored through the wet season is used to irrigate the La Contenta Golf Course during 
the spring, summer and early fall seasons.  Currently, recycled water deliveries using the 8‐inch 
pipeline are limited to about 900 gpm. 



La Contenta Wastewater Master Plan 

29 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

Recycled water is delivered to Pond #7 at the La Contenta Golf Course.  Recycled water deliveries 
and Pond #7 are operated such that recycled water is only delivered during the irrigation season 
and discontinued through the wet months.  Since Pond #7 has a large catchment area, the pond fills 
during the rainy season and can naturally overflow into Cosgrove Creek, an ephemeral stream, 
which then flows to the Calaveras River below New Hogan Dam.  To eliminate unpermitted 
discharges, recycled water is purged from Pond #7 each fall and its volume (25.8 ac‐ft) are turned 
over with raw water before overflows can occur into Cosgrove Creek.  Once the delivery of recycled 
water is discontinued, the La Contenta Golf Course Pond #7 irrigation pumps will continue to draw 
commingled recycled and raw waters from Pond #7 (downstream end) while raw water is 
delivered to the upstream end of the pond via the gravity ditch. 

3.4: Biosolids Storage and Disposal 
Waste activated sludge is stabilized, dewatered and temporarily stored, uncovered on-site before 
being hauled to a sanitary landfill and/or Synagro for land application as Class B biosolids at Silva 
Ranch in Herald, CA.  Resulting filtrate and waste wash water from the belt press drains to the 
LCWWTF’s return lift station and is pumped back to the headworks for treatment. 

3.4.1: WAS Storage Lagoon  
WAS from the activated sludge process is pumped to a 125,000-gallon concrete-lined lagoon for 
storage and stabilization prior to belt filter press dewatering.  The sludge lagoon is constructed 
with a sloped floor to a submerged sump, with air diffusers to maintain mixing during sludge 
withdrawal from a bottom outlet pipe.  A manually adjustable overflow outlet enables return of 
filtrate to the LCWWTF via the return lift station. 

Wasting from the activated sludge process is achieved by manual opening of a valve in the 
discharge piping of the RAS airlift pumping system.  The only means of controlling the wasting rate 
is by varying the duration and/or the frequency of the valve being opened.  This means has been 
problematic in the past and leads to inconsistent wasting and variable mean cell residence times. 

Solids separation in the lagoon is reported to be only marginally effective, as floating sludge 
accumulates at the shallow end of the basin.  This requires personnel to manually rake or plow this 
material to the deep withdrawal end.  No provisions are made to enable safe entry into the lagoon 
basin for cleaning.   

3.4.2: Solids Dewatering 
After WAS is stabilized in the lagoon it can be conveyed to the belt filter press (BFP) for dewatering. 
Prior to dewatering, the biosolids are chemically conditioned with an emulsion polymer flocculent 
that helps form stronger flocs. Within the BFP, biosolids go through preliminary dewatering where 
free water drains by gravity, then along the belt, ploughs to help water drain.  Biosolids are then 
compressed between two belts and squeezed by rollers that move under and over to force any 
remaining excess water out. 

The LCWWTF also has four existing, 600 square foot sludge drying beds which are no longer in 
service. 



La Contenta Wastewater Master Plan 

30 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

THIS PAGE INTENTIONALLY BLANK 
 



La Contenta Wastewater Master Plan 

31 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

Section 4: Evaluation of Alternatives 
This section describes the development, evaluation and comparison of alternatives to accommodate 
Phase 1 and Buildout developments. Alternatives were developed using the planning criteria 
described previously.  Alternatives associated with Phase 1 and Buildout improvements to the 
following systems are discussed in this section:  

1. Existing and Future Collection System Sewersheds 

2. HLS Flow Pulsing Mitigation 

3. Wastewater Treatment Facility  

a. Influent Screening 

b. Activated Sludge Process 

c. Intermediate Clarifier 

4. Treated Effluent Storage and Disposal 

Calculations, meeting agenda and minutes, etc. associated with these efforts can be found in the 
appendix.  

4.1: Collection and Conveyance Systems 
All wastewater within the existing La Contenta Service Area is currently routed through the HLS 
which places a relatively high level of importance on this particular asset with respect to reliability 
(i.e., required to be in continuous service) and risk (i.e., within floodplain and close proximity to 
Cosgrove Creek and residential homes).  From the HLS, all wastewater is conveyed to the LCWWTF. 

As previously described, the capacity of the HLS is estimated to be 1,300 gpm (1.95 MGD).  The 
estimated PWWF at Buildout is estimated to be 1,550 gpm (2.23 MGD) assuming all wastewater 
within the existing and future service area is routed to the HLS, which is unlikely to occur.   

Improvements to both the collection and conveyance systems are required to meet future needs 
with respect to both PWWF and area served/collection system expansion requirements.  

4.1.1: Recent Levels of Precipitation and Inflow/Infiltration Contributions 
The 2016-2017 wet season was one of the wettest seasons of record.  As shown in Table 11, a total 
of 45.8 inches of rain has been measured at the Pardee Camp Station (PAR)4 which is 111 percent of 
the level anticipated for a 100-year level of annual precipitation (41.4 inches per year). 

                                                             
4 Department of Water Resources – California Data Exchange (CDED, 2017).  



La Contenta Wastewater Master Plan 

32 
 
G:\AdminAsst\Jobs\2016\1670021.00_CalaverasCWD-WWMasterPlanUpdates\09-Reports\9.09-Reports\La Contenta\La Contenta WW System Master Plan.docx 

Table 11.  2016-2017 Wet Season Precipitation Measurements 

Month and 
Year 

2016-2017 Wet Season 
Measured Precipitation  

(inches per month) 